[RoNovosT

OPERATOR'S / PARTS
MANUAL

Snowblowers

Models

P-992 & P-992TRC
P-980 & P-980TRC

P-1040& P-1040TRC
No. €210 10/97



Copyright © Les Machineries Pronovost Inc., 1997

All rights reserved.
Printed in Canada.



TABLE OF CONTENTS

Section

[—I -2 - - S

11
12

Item Page
INEFOAUCLION cuevverairersnsassnsansnsnismssssssnissmssssssssssssssssssssssssssssssssssrssssssorssasnnsassnsssssassessessass 5
Safety .ecveersessassrsserasane Neebbesssesiesessesess bt ess s bt eseRtsSs RSN KSR SS RS RS RSN SRS RE SR RS SR B .6
General Safety ... reesiie s O
Safety in OPEration ... s seesesenn e ss O
Safety with Maintenance ... s svorosesisess 1
Safety in TranSPort ..o e oo 7
SAfELY 1N STOTAZE ...vvvvceerreirireeee ettt asasrsasaess e esne e s 7
Decals vsens 8
Safety DECALS ...coviiiitiieini ettt s et bt 8
Maintenance DECAlS .......ccvviveiiiiiiiicceeiii et s 10
Assembly W 11
General asSemMbIY .....c.cccviiniiiniii e e 11
Motor on the rotary drum ... . 12
Hydraulic Chute Kit: Motor ............cceeeenee. .13
SEArt-UP cvccesissnsnssrssmsnsnssnsrssssssansnsse .14
Basic Start-up Procedures ..............cceenne. .14
Maintenance ......ousesmsnssnssnsresssnssesns .15
SLOrage ..icecnersssnssesisssncsassasssessssesns .16
Trouble Shooting 17
Specifications .19
Parts List e 20
SNOWDIOWET P-992 ..ot essasassorosenss 20
Snowblower P-992TRC ...t eeeesssssaoses 23
Snowblower P-980 P-1040 .............cccccovcmmn s 27
Snowblowers P-980TRC P-1040TRC .........cooomimiiiiiimmenssnesns 31
Semi-industrial Chute PSI-92104 ..o 35
Industrial Chute PC-O2104 .......cooveiicrersnensrinennsesenenerssisosssessssssssens 36
Hydraulic telescopic chute PCTH-92104 .....o.ovvccicinnninininncnns 37
Heavy DUt Kil..ooverriiicoeerieeeneiesteeecseseeesessesesessenesessesesessessssesssssssares 38
P.T.O. SRAft 9225 ....oviiviierircrerieeie et sn e r s srees 39
P.T.O. Shaft 9475 ..ottt 40
Gear BoX 9307 ...t 41
Reduction Gear BoX 91054 ......oooviovriirinriccrneseesssesissse s sssseesssesesassas 42
Cylinder 25TROB .....ccooviiiiiieiicr bbb e 43
CyLinder 20G28 ... e ess e neseese s esb b sassan 44
Hydraulic Motor DH 250 & DH 315......c.ccceirniicceneneceeneeisessesinnsees 43
Torque Chart .......ccecreceiensanns 46
WALTANLY 1vvveirenssnsnnesssssrnssnsssssssessasassssssssssassnssnssnnsnnssssssssassssssassassasssssassnsasssssses .47







INTRODUCTION

CONGRATULATIONS!

Thank you for choosing PRONOVOST. We are
confident this equipment will meet your requirements
in terms of quality, performance and reliability.

This manual was prepared to assist you in the safe
operation of your new Snowblower. It contains
important information which will help you achieve
excellent returns with your Snowblower for years to
come.

Please read this manual completely before operating
your Snowblower and keep it for future reference.

Before starting the machine, you or any other person
who will be operating the Snowblower must
familiarize yourself with the safety recommendations
and the operating instructions. Please read carefully
and be sure to understand and follow all
recommendations and procedures.

In this manual, the right and left sides are identified as
shown on Figure 1.

If you require additional information on your
Snowblower, please contact your PRONOVOST
Dealer.

NOW take a moment to enter the model, serial
number and the date of purchase of your Snowblower
in the space provided.

When ordering parts from your Dealer, please refer to
these numbers for a fast and efficient service. Use

PRONQVOST parts for replacement.

The model and serial numbers are on the name plate
shown on Fig. 1.

Figure 1

MODEL:

SERIAL NO:

xR

DATE OF PURCHASE:




SAFETY

GENERAL SAFETY
WHEN YOU SEE THIS SYMBOL

ATTENTION!

BE ALERT
YOUR SAFETY IS INVOLVED

This symbol «SAFETY ALERT» is used in this manual
and on the safety decals on the Snowblower. It warns you
of the possibility of danger. Carefully read, understand and
follow all safety recommendations before operating the
Snowblower.

1) Careful operation is the best assurance against acci-
dents. Carefully read this manual and follow all
recommendations before operating your Snowblower.
It is the owner’s responsibility to make sure that anyone
who will operate the Snowblower will read this manual
before operating the equipment.

2) Familiarize yourself with all controls and always be
ready to stop the Snowblower quickly in case of
emergency.

3) Never let a child operate the Snowblower.

4} Do not modify the Snowblower. Any non authorized
modification may affect the efficiency and/or safety of
the equipment and will automatically void the warranty.

5} Never operate the Snowblower with defective parts or
if damaged in any way. Have it repaired before
operating.

6) Make sure all fasteners are in place and properly
secured or tightened. Refer to torque chart on page 46.

7) Avoid wearing loose fitting clothing when working
with the Snowblower, These could get entangled in
moving parts of the equipment and cause accidents.

8) Prolonged exposure to noise may hamper hearing.
Protect yourself by wearing adequate protection
devices.

9) Hydraulic fluids under pressure can damage your skin.
Do not use your hands to locate a leak.

10) Before the beginning of the snow season, inspect all
areas where the Snowblower will be used and remove
any object which may cause an accident and/or damage
the equipment.

11} Never operate your Snowblower in poor visibility or
without proper lighting conditions.

SAFETY IN OPERATION

1) Be sure there are no obstructions around the equipment
and that no one stands near the equipment when in
operation.

2) Do not operate an engine in a confined or non
ventilated area,

3) Do not perform any adjustments, cleaning, maintenance
or repairs with the engine running. The engine must be
stopped and the P.T.O. disengaged. Preferably remove
the key from the ignition.

4) Wear adequate clothing when working in cold or windy
conditions.

5) Adjust skid shoes for proper ground clearance of
scraper blade, especially in rough terrain or soft ground
conditions.

6} Before operating, make sure the P.T.O. is properly
installed and secured.

7) Before starting-up the Snowblower, make sure the
auger and drum arcas are free of ice.

8) PutP.T.O. control in neutral position before starting
engine.

9) Keep hands, feet and clothing away from moving parts
of the Snowblower, Stay away from the discharge
chute.



SAFETY (cont'd)

10) Before unplugging the chute, always disengage the
P.T.O., stop the engine and relieve all hydraulic
pressures.

11) Do not operate in excessive inclined conditions. Be
careful when turning in slopes.

12) Never operate your Snowblower with missing guards or
without protective devices in place.

13) Do not operate your Snowblower near buildings,
windows or other vehicules without prior and proper
adjustment of the chute deflector.

14) Never aim discharge chute towards people or animals,
This may cause serious injuries,

15) Always reduce operating speed in slippery conditions.

16) Be careful when backing-up, make sure you have good
visibility.

17) Always be on the lookout for objects which may enter

the snowblower.

18) If undue vibrations are felt, disengage the P.T.0., stop
the motor and look for the cause of the vibration.
Vibration is usually the indication of a problem.

19) At the end of the operation, disengage the P.T.O., lower
the Snowblower, put transmission in neutral, apply
parking brake, stop engine and remove the key from the
ignition.

SAFETY WITH MAINTENANCE

1) Perform the Snowblower maintenance according to
recommendations contained in this manual.

2)

3)

Stop engine and relieve all hydraulic pressures before
doing inspection, maintenance or repairs.

Never perform any work under the Snowblower while
it is supported only by the tractor's hydraulic system. It
must be completely supported by wooden blocks or
other safe means.

SAFETY IN TRANSPORT

)

2)

3)

4

5)

6)

On public roads, use proper safety lights and check
local regulations.

Be alert while driving on the road. Never carty
passengers.

Always disengage P.T.O. while moving from one area
of work to ancther.

It is recommended to use both brake pedals
simultaneously for better control.

The recommended road speed should be such as to
maintain full control over steering and braking.

Be careful while backing up, make sure you have good-
visibility.

SAFETY IN STORAGE

)

2)

Provide adequate supports to prevent any accidental
overturning of the Snowblower.

Do not let children play in the area where the
Snowblower is stored.



DECALS

SAFETY DECALS

The safety decals are affixed wherever special safety
precautions are indicated. Locate them on the machine
and read them carefully. If a decal is damaged, lost or
illegible, install a new one. The following photos
indicate where each one must be installed.

Figure 3

A ATTENTION § A DANGER

1- FOR SAFE OPERATION, FOLLOW OPERATING INSTRUCTIONS
IN OPERATOR'S MANUAL,

TO AVOID SERIOUS INJURIES, KEEP CLEAR OF

KEEP HANDS, CLOTHINGS AWAY FROM POWER
o AND EQUIPMENT WHILE IN OPERATION.

DRIVEN PARTS.

STOP ENGINE BEFORE LEAVING THE EQUIPMENT.

MACHINE HAS O BE COMPLETELY STOPPED BEFORE
STARTING TO ADJUST OR LUBRICATE.

POUR EVITER DES BLESSURES GRAVES SE TENIR
LOIN DE CET EQUIPEMENT LORSQU'IL EST EN

KEEP PECPLE AND PETS AT SAFE DISTANCE FROM MACHINE.

KEEP ALL GUARDS AND SHIELDS IN PLACE. MARCH E.
I D 93-03
POUR UN FONCHONNEMENT SECURITAIRE SUIVRE LES Ficure 4
INSTRUCTIONS DANS LE MANUEL YOPERATION. gu
Decal B Part no.: A101

GARDER LES MAINS, PIEDS ET VETEMENTS £LOIGNES DES
ELEMENTS MOBILES OU ROTATIFS.

AVANT DE QUITTER LA MACHINE ARRETER LE MOTEUR.

« ARRETER COMPLETEMENT LA MACHINE POUR EFFECTUER
L'ENTRETIEM ET L'AJUSTEMENT.

- GARDER LES GENS ET LES ANIMAUX A UNE DISTANCE
SECURITAIRE.

GARDER TOUS LES ECRANS PROTECTEUR EN PLACE.
PA

Figure 2
Decal A Partno.: A102  Figure 5

-8-



DECALS (cont'd)

A ATTENTION

4\ DANGER

TO AVOID BODILY INJURIES, KEEP ALL
POWER DRIVE SYSTEM SAFETY SHIELDS
IN PLACE.

OPERATE ONLY WITH 540 rpm POWER

TAKE-OFF.

I ———
POUR EVITER TOUS RISQUES DE BLES-
SURES, GARDER TOUS LES PROTECTEURS
EN PLACE.
N'UTILISER QU'AVEC UNE PRISE DE
FORCE A 540 rpm,

Figure 6
Decal C Part no.: A107

N\ ADANGER /777

Figure 7
Decal D Part no.: A103

ENVELOPPE PROTEGTRIGE
MANQUANTE
Figu NE PAS UTILISER

Decal E in Fig. 9 is located directly on the P.T.O.
shaft. It is not visible when the safety shield is in

place. It must never be visible when you operate the D A N G E R
equipment.

Figure 9
Decal E Part no.: A108
-9-



DECALS (cont'd)

4\ DANGER 4\

Figure 12

ARBRE DE TRANSMISSION
TOUT CONFAGY PLUY EYRE MORTEL

ROTATING DRIVELINE AESTEZ ELOIGAE:
COWTACY EAN CAUSE DEATH PEUT AGRIPPER VETEMERTS

KEEP AWAY ! NE PAS ACTIONNER SANS :

LES ENVELOPPES PROTECTRICES
DO NOT OPERATE WITHOUT DE L'ARBRE DE TRANSMISSION, DU
ALL DFIVELINE, TRACYOR AND TRACTEUR ET DE LA MACHINE.

EQUIPMENT SHIELDS IN PLACE FIXER SECURITAIREMENT LES

DRIVELINES SECURELY DEUX EXTREMITES DE L'ARBRE DE i
ATTACHED AT BOTH ENDS TRANSMISSION. Figure 13
DRIVELINE SHIELDS THAT TURN J S'ASSURER QUE LES ENVELOPPES

FREELY ON DRIVELINE PROTECTRICES TOURNENT LIBRE-
MENT SUR L'ARBAE DE TRAN.
SMISSION

Figure 10
Decal F Part no.: A 109

Figure 14
Decal G

Figure 11

MAINTENANCE DECALS

The maintenance decals indicate the points requiring
lubrication. Refer to maintenance section for more = -
details. Figure 15

-10-

Part no.: A 105

Part no.: A 106

ATTENTION

CHECK OIL LEVEL
PERIODICALLY.

VERIFIER LE NIVEAU
D'HUILE PERIODIQUE-
MENT.

Part no.: A104




ASSEMBLY

Figure 16

1)

2)

3)

4

5)

6)

Figure 18

“11-

ASSEMBLY

The Snowblower is shipped partly assembled.

Install 3-point system according to the model of
your Snowblower. (See section 10 for parts
numbers). Use the holes most convenient to the
type of tractor used (Fig. 16).

If your snowblower is equipped with the optional
1000 to 540 RPM reducer, install it on the gear
box with the plate included (Fig. 17).

Install P,T.O. shaft with the shear pin end onto
the Snowblower gear box (or RPM reducer).
Then attach safety shield support chain as shown
(Fig. 18). WARNING: The telescoping tubes of
the drive shaft must never be allowed to bottom
out while maintaining a minimum overlap of 6
inches,

If equipped with a rotating drum, install a
hydraulic motor. Refer to page 12 for installation
instructions.

For the installation of the chute rotation
mechanism, please refer to page 13.



ASSEMBLY (cont'd)

Figure 19

Figure 20

Figure 21

1

2)

3)

4)

5)

6)

-12-

Figure 22 |

MOTOR ON THE ROTARY DRUM

Tip the Snowblower forward (gear box facing up)
and remove the guard (Fig. 22) protecting the ring
gear segment, Remove the elbows.

Install elbows on the hydraulic motor using teflon
tape for a leak proof connection. Orient the
elbows as shown (Fig. 19).

Install hoses to the elbows, again using teflon
tape.

Bolt hydraulic motor on mounting plate provided,
install 9 tooth gear (Fig. 20).

It is important that the cushion valve furnished be
installed. Cushion valve has been pre set in plant
at 1300 psi. (Fig. 21).

Install goard (Fig. 22).




ASSEMBLY (cont'd)

HYDRAULIC CHUTE ROTATION Motor

1) Install U-shaped UHMW piece , place chute on
Snowblower and secure with retaining bracket and
bolts provided.

2) Install motor and 9 tooth gear (Fig. 23).
3) Thethickness ofthe 9tooth gearis slightly more than

the ring-gear. Make sure it exceeds on both sides of
the ring gear,

. 4) Install guard and cushion valve support. Then
Figure 23 install cushion valve and hydraulic hoses as per
Fig. 24.

5) It is important that the cushion valve furnished
with your chute rotation kit be installed. Cushion
valve has been pre set in plant at 1300 psi.

6) If you install a hydraulic cylinder on the chute
deflector, use model 25TRO8 cylinder.

7) Use the optional hose support plate no.
TSB-74104 (Fig. 25).

Figure 24

Figure 25

-13-



STARTING-UP

START-UP PROCEDURES

1} Check oil level in gearbox. Use S.A.E. W90 gear
box oil.

2) Lubricate all points with a good quality
multipurpose grease.

3) Check chain take-up adjustment. The spring
maintaining the tension must be compressed to a
length between 2 3/4" and 3 1/2".

F{ure 2% - 4) Verify for adequate tightness of all fastening
devices. Refer to torque chart on page 46.

5) Adjust skid shoes according to ground conditions
(Fig. 26).

6) Following the installation of the Snowblower on
the tractor, do not forget to lift the storage sup-
port (Fig. 27).

7) Make sure of a 540 RPM input to your
snowblower,

8) Check impeller adjustment. The tip of the blades
. T should be approximately 1/8" to 3/16" from the
Figure 27 ' - discharge wall of the drum. If necessary, adjust
with the take-up screws provided (Fig. 28).

-14 -



MAINTENANCE

1) Wipe off all grease fittings with a clean cloth 6) Check oil level in gear box once a month. If
before adding grease in order to avoid injecting necessary add oil.
dirt and sand.
_ 7) Check tension of drive chain every 25 hours of
2) Repair or replace damaged grease fittings. operation and adjust if necessary.
3) Lubric.ate all grease fittings every 10 hours of 8) Check for tightness of bearing collars every 50
operation, hours of operation.
4) Oil drive chain every 8 hours of operation. 9) Change gearbox oil once a year. Use gear box oil

S.AE. WO0 rated API, class GL-5.
5) Lubricate P.T.O. shaft as indicated below:

10) Check all nuts and bolts once a year. If necessary
use torque chart on page 46.

11) Standard scraper blades are reversible. Reverse
when one edge is worn out.

12) Always use Grade 5 shear bolts.

tubes with [ow temperature grease.

-15-



STORAGE

1} Store the Snowblower in a cool, dry place.
2) Support the Snowblower with wooden blocks.

3} Keep all piston rods in the retracted position. This
will assure better protection against the elements.

4) Clean your Snowblower.

5) Thoroughly inspect all parts of the Snowblower.
Replace or repair worn or defective parts.

6) Touch-up or repaint if necessary.

7} Lubricate all points before storage.

-16 -



TROUBLESHOOTING

P.T.0. SHAFT

PROBLEM

POSSIBLE CAUSE

CORRECTION

- Premature wear of U-joints and/
or bluish color of cross journals.

Insufficient lubrication.

Excessive working angle.

- Follow lubrication
recommendations.

- Replace defective U-joints.

- Make sure the Snowblower inlet
face is perpendicular to the
ground and if possible readjust
3-point hitch in order to position
the Snowblower further away
from tractor.

- Gripping or premature wear of
telescoping members.

Too much sliding under load.

Tube overlap too-short: mini-
mum recommended is 6".
Insufficient lubrication.
Contaminants (sand, etc.).

- Avoid raising Snowblower
while in operation.,

- Readjust 3-point hitch in order
to position the Snowblower
closer to the tractor.

- Follow lubrication
recommendations.

- Replace defective telescopic
members.

- Damaged or jammed locking pin
or bolt.

Pin or orifice contaminated by
sand, ice, etc.

Telescoping members too long,
exerting pressure on locking
device.

- Clean and grease.

- Readjust 3-point hitch in order to
position the Snowblower further
away from fractor or shorten tu-
bes.

- Premature wear of guard tube
bearing ring.

Lack of lubrication.

Wrong installation of guard
chain.

Part of the guard in contact with
the equipment.

- Follow lubrication instructions.

- Adjust chain to prevent
interference between guard &
equipment.

- Replace worn or damaged
bearing rings.

- Cut or deformed safety guard
tubes.

Tubes in contact with the
equipment.

- Eliminate any interference
between tubes and equipment or
tractor.

- Replace damaged tubes.

-17 -




TROUBLESHOQOTING (cont'd)

SNOWBLOWER

PROBLEM

POSSIBLE CAUSE

CORRECTION

- The snow is not being thrown as
far as vsual.

- Tractor RPM too low.

- Gap too wide between impeller
blade tip and drum outlet wall.
Insuffucient tractor HP.

- Raise P.T.O. speed to a minimum
of 540 RPM.

- Adjust impeller blades closer to
drum outlet (1/8" to 3/16").

- Reduce travel speed.

- Frequent plugging of discharge
chute.

- Tractor RPM too low.

- Tractor RPM reduced too early
with snow still in the
Snowblower,

- Slippage of PTO clutch
mechanism.
- Wet snow condition.

- Raise P.T.O. speed to a minimum
of 540 RPM.

- Make sure the Snowblower is
completely empty before
reducing RPM, especially on
tractors with foot controlled
RPM.

- Repare clutch.

- Reduce travel speed.

shaft,
- Broken drive chain.

- The impeller will not turn. - Shear bolt broken on drive shaft. |- Replace shear bolt.
- The auger will not turn. - Shear bolt broken on drive shaft. |- Replace shear bolt.
- Shear bolt broken on auger drive |- Replace shear bolt.

- Fix or replace chain.

- The rotating drum will not turn.

- Ice accumulation.
- Wrong hydraulic connections.

Remove ice.
- Check hydraulic connections.

- The chute will not turn.

Ice accumulation.
Wrong hydraulic connections.

- Remove ice.
- Check hydraulic connections.

-18-




SPECIFICATIONS

Snowblower model P-992 p-992 P-380 P-980 P-1040 P.1040
TRC TRC TRE
Horse power recommended (HP) min - max 75-125 75-125 100-150 100-150 100-150 100-150
Working width {inches) 92" 92" ag" ag" 104" 104"
{centimeters) 234 234 249 249 264 264
Cutting height {inches) 45" 45" 48%" 48%" 48%" 481"
{centimeters) 114 14 123 123 123 123
Impeller diamater {inches) 30" 30" 34" 34" 34" 34"
{centimeters) 76 76 86 86 86 86
Depth of drum {inches) 15" 15" 15" 15" 15" 15"
{centimeters) 38 38.1 38.1 38.1 38.1 38.1
Impeller blades 5 5 B 6 ] 6
Size of impeller shaft {inches) 2" 2" 2" 2 2 2"
{centimeters) 5.08 5,08 5.08 5.08 h.08 5.08
Height - Impeller center {inches) 19%" 19%" 21%" 21%" 21%" 21%"
{centimeters) 495 49.5 h4.8 b4.6 B4.6 54.6
impeller RPM 540 540 540 540 540 540
Number of augers 1 1 1 1 1 1
Main auger diameter {inches) 23" 28" 26" 26" 26" 26"
{centimeters) 58 58 66 66 66 66
Upper auger 13" (33 cm} diameter Opt. Opt. Opt. Opt. Opt. Opt.
Drivechain - Main auger 80 80 100 100 100 100
0 bath sealed gear hox Std. Std. Std. Sid. Std. Std.
Choice of Manual
chute rotation Hyd. cylinder - . . . - .
mechanism Hyd. motor Std. Std. Std. Std. Std. Std.
Number of shear bolt 2 2 2 2 2 2
Hitch category 2 2 2 2 2 Z
Balanced impeller Std. Std. Sty Std. Std. Std.
Balanced auger Std. Std. Std. Std. Std. Std.
Drum rotation Hyd. cylinder . - . .
mechanism Hyd. motor . Std. - Std. Std. Std.
1000 to 540 RPM reducer Opt. Opt. Opt. Opt. Opt. Opt.
Scraper bfades Std. steel - not rev. - . . - - .
Std. steel - rever. Std. Std. Std. Std, Std. Sud.
Hu. steel 3/8" x 2" - . . . - -
Hd. steel 112" x 4" Opt. Opt. Opt. Opt. Opt. Opt.
Hd. steel 142" x 6" Opt. Opt. Opt. Cpt. Opt. Opt.
Patins Standard steel Std. Sud. Std. Std. Std. Std.
ajustables CHT-360 steel Opt. Opt. Opt. Opt. Opt. Dpt.
Full flight auger {industrial} Opt. Opt. Opt. Opt. Opt. Opt.
Semi-industrial chute Opt. Opt. Opt. Opt. Opt. Opt.
Industrial chute Opt. Opt. Opt. Opt. Opt. Opt.
24" (81 cm) or 48" {122 cm chute extension Opt. Opt. Opt. Opt. Opt. Opt.
Hydraulic telescopic industrial chute Opt. Opt. Opt. Opt. opt. apt.
Deflector manual ar hydraulic Disp. Disp. Disp. Disp. Disp. Disp.
Bearing | ductile iron casting Std. Std. Std. Std. Std. Std.
Lateral blades Opt. Opt. Opt. Opt. Opt. Opt.
P.T1.0. {standard) No. 8 No. 8 No. 8 No. 8 No. 8 No. 8
P.T.D. (optional} No. 9 No. 9 No.9 No.9 No. 9 No. 9
Weight (approx.) {ihs) 1970 2135 2038 2250 2058 2270
{kg) 895 970 926 1023 935 1032

Specifications subject to change without notice.

-19-




SNOWBLOWER P-992




SNOWBLOWER P-992 (cont'd)

]
m
-

oo~ dn hwh = T

PART #

140-00811
125-0717
110-04182
Std.
110-04531
8297
140-033861
Std.
9462
Std.
8220
9307
Std.
9428
140-05491
110-01591
Std,
9269
9225
110-00771
Std.
110-07521
6467
9305
Std.
Std.
1560-01531
9294
8009
Std.
8011
110-04521
190-01451
26AB0
58-80
150-00332
0287
Std.
110-01052
110-01061
110-01071
9473
Std.
110-01601
Std,
Std.
Std.
Std.
Std.
8125
110-00951
130-01381
Std.
8025
Std.
8146

DESCRIPTION

Reversible scraper blade 3/8" x 4" X 84 1/2" Ig ...ccoereees e

Plow bolt 7/16" NC x

134" Ig+ nut & lock Washer ... e

ROUB 8 G UBNES ...t e e a e et s a e e b at s s s bbb e et e e e s bar s be s

Hexagonal socket se

t SCrew 3/8" NC X 38" 19 oot e e

Skid shoe (Hght SIHE} ....cocvice e e e s ns e e e ne
Safety square pin 3.5 MM X 84 MM ..o es e s rns e e s b e e ranrenes
SKit ShOES 0CK ..ecovicieeiciiiiner s e et s r et ene e evnssre b e s sae e naente s are e e nrnns
Bolt %" NC X 6" Ig + nylon TOCKNUL ........ooieeeie i rnr e s s v e e e s ceesnenssnessbssarennnns
1S (ot Ta =R T T T O PP

Bolt 5/8" NC x 14" Ig

+ lock washer + 6 flat Washers ........cocoovvve oot snr e e rrees

SHOTAYE SUPPOR PIN ..ot re s e s st e e era et eia e reese e s teesbeea 1 e b e ba et e e nbasrnerneeseesupenbenraens
GEAI BOX T-270 Lt e st e e s e e e s caesan s b et sea b e e b e e s s R n e st e rat e tn e g reann
(o] T ol ] o T A PSSRSO
Adjustment plate for gear box + 4 nuts 12" NC ... s
B BTl 11 -1 [T o= USRS
RIGhEIOWET FHITR ..o e s n s s e e s s e s e par e ve s e mseeas
Bolt 34" NC x 212" 1g + nylon [oCKNUL .........ocovii i e seensse s ssn s s erase s ses e s vaemaneeas
Pin CalBgOny 2 et n e e an e e nan e
L IO - T | OO ORPURR
Left IoWer BItCR ..o e e

Bolt 7/8" NF x 6" Ig +

AYION TOCKNUL ..o e s

L o= g 31 o o O SO STV PP PP UP P

Splined adaptor 134"

=20 (welded) ...

Auger drive shaft 34 3/8" Ig overall (includes no. 23 and 27) ...

Bolt 7/8" NC x 3 1/2"
Bolt 5/16" NC x 2" Ig

Ig + nyIoN LOCKAUE ...
grade 5+ nylon locknut ...

Bushing 5/16" i.d. x 7/8" 0.d. x %" Ig (welded) ...

Sprocket 80A10 + sh

BAMIALE e

Brass bushing 1%4" i.d. x 13" 0.d. x 1 316" 1g .o
Grease fitting %"-28 straight ...
Baaring 174" + flAnge oo
Skid shoe (aft Side) ...

Chain # 80 x 85 3/8"

L« T OO OO

Connecling link NO. BO ... s
OfFSEETINK N0, B0 Lottt e s b et eesab s s b e s s ba b e s beerssmeresababansrbaesrasanrrasn aennen
Fl = 10 (L e L PSRN
Fo 1= o L= 130 ] o RSSO
Idler SProCket # 80 ..o s e e e
3 T A R N OO O P OO

Threaded rod for idler adjustment + nut 716" NC ... e

Threaded tube for idl

el adjUSEMENT ..o e s

COMPTESSION SPIING «.ocieieseiiteceer e ecresie st e e reesre e serereartentesraeeseesaseasnessbrensss snseabnenseneneeneneenan eennas

Bolt 3/4"NC x 2 1/2"

o T 11 o T e ot O S

Chain QUAT ...ttt e es e e r e e e e s e s e s r e eeba s rme s

Bolt 716" NC x 1" Ig

F YoM TOCKNUL ..ot e

Bolt 716" NC x 1%" Ig + nylon [ocknut ... e

Flat washer 5/8" ......
Nut 58" NC ............
Roll pin 5/18" x 2" Ig
Rubber fastener ......
Chain guard cover ...

Inside guard (Welded) ... s
Bolt 3/8" NC x 1" lg + nylon [ocknut ..o e

Inside guard (bolted)

2 CoEr PiN Bf32" X 2IG ..cvv v s e e

Chute adjusting tube



SNOWBLOWER P-992 (cont'd)

109
110

PART #
8145

8112

Std.
140-00881
110-01111
Std.

Std.
110-00831
Std.
120-00491
0277-C
Std.

8266

8227
9410-M
0409

Std.

9281

9318

9335

8144

9326
110-01611
8228

9410

9277

9358

9285

Std.

8135
180-01471
26A60
59-60

8186

9406

Std.

8165

8168

Std.
130-02111
Std.

Std.
130-08161
130-06291
DXV50
Std.

9405 8x8
190-00421
Std.
140-03431
160-03991
160-03941
130-08151
Std.

Std.

Std.

DESCRIPTION QTyY
Chute adjusting rod ..o e e e opt.
LOCK PN 174" ottt e e e bbb e e st opt.
NYIoN [0CKNUESIB" NC ... e et e e e et s opt.
Hoses MOUNHNG PIAE .....cceiieeicerreer e s a st opt.
Mounting SUPPOM PIATE ..o opt.
COUET PIN 18" X 1" 1Z o s e opt.

Bolt 1/2" NC x 1 3/4" Ig + nylon locknut & flat washer ... 2
Retaining Dracket ... 1

Bolt 7/16" NC x 3" lg + nylon locknut ..o 2
0 1= OO TP PP RT PN 1

Bearing 1%%" + flange + elbow grease fitting ... 1

Grease fitting 1/8"-NPT straight ...t s 1

EIDOW 90° 1/B "-NPT ...t res st r s reserresa e s e e e e e e sn e e s saesr e se e seenb s b 1

Straight JoINt T/B"-NPT ..ot st ssan e e b 1

Modified AN F208 ... e e et et 1

Bearing 118" UC208-24 .......ccccoiiviiiint it itsn ettt enten et et ee e er e s e r o 2
Bolt 12" NC x 134" Ig + nYIon 10CKNUL ...coeiieiiii e 8
SProcket BOAI0 T 112" @ oot e b s e b e e 1

Lower auger P-992 (TRC) ....c..ccv o icriren e st oottt st smsn st s en bt g 1

Upper auger P-982 (TRC) ...c.oocv ittt st b s b s opt.
SProcKet BOAZ0 T 118" B .oviii i e e e e e a e opt.
SPIOCKEE BOAIE T 12 B c1rreseeeeeee e ettt e st bbb er e b R R R e s opt.
Impeller30" @ -5 hlades ..o v s 1

Impeller cap screw 5/8" NC x 1%" 1g (assembled with locktite 242) + lock washer ... 1

FIANGE F20B .....oooviiriiriien s sttt s b e bbb e R st r e e 1

Bearing 172" + flange ..c.ocv e e e 1

U-shaped UHMW E 16Y5" 1t (..o s e s s s 1

Square key 2" X VB XA g ..oveeie e e s 1
4 Bolis 716" NCx 1% 19 + 4 nylon lackiUE ...vovveer et s opt.
Chain guard for UPPEr QUGET .........coovriviniiiiisi i e opt.
ChaiN B B0 X BTV 10 ooe e e e g e opt.
Connecting INK N0, B0 ....vieiii s bbb s e opt.
OFfBEL MK IO, B0 oeoeeeivcee ittt e st ee s e s et e s st e eesareeeth e s et b e s sk e e e sanre s s teneanbrssabenessbnrenrbasesrenasnmeers opt.
Idier sprocket #80 (SIEe) ..o s opt.
Idter for upper auger (hole 18") + 2 nuts 12" NC ... opt.
Bolt %" NC x 3%4" g + nylon locknut & flat Washer ... opt.
Bearing 174" UC207-20 ..ot st e e er s na e e 3
FIANGE F207 ....vivieieeeee ettt e es s bt bbb e b s b ia s pa bbb ee b b ne e et e 3
Bolt 7HMB" NC x 1" Ig +nylon I0CKNUE ... e . 4
LT =T To) L OO SN 1
Bolt 3/8" NC % 1" Ig + 100K WASHET ..ot e e s 4
Boulon 7/16" NC x 1 1/4" Ig Ig + nylon locknut + flat washer ............coiriinien s 2
LCTUT 1o [ OO PO 1
Support plate for cushion VaIVE ... s 1
CUSRION VAIVE <o e bbbt s s et n st arnear 1
Bolt 516" NC x 2 172" Ig + nylon 1ocKNUE ..o e 2
FIENG 907 BWIVEL .....uiiiiiiiiie e e e b e e 2
Hose 3/8" x 16" Ig + 2 fittings BUT0B ......c.ocvie ettt 2
Bolt 3/4" NC x 4 172" Ig + nylon I0CKNUL .....cooreee e e e 2
3-point hitch reinforcemMEent ..o 1
Spacer 12" i.d. x 2" 0.d. x 7/18" Ig {only for models without the upper auger) .........c.ccoveeviemeens 1
Spacer 194" i.d. X 1% 0.d. X 932" thick .o 1
L@y T T Lo g0 o1 o 5 A PO SRTPR T 1
Bolt 7/16" NC x 112" + nylon locknut & flat washer ... e 4
Bolt 1/4" NC X 34" Ig + 10CK WASRET ...iro e as s e 1
Hydraulic orbit MOOT ..o e e e et opt.
[ R 1= Tt T L O O U T PO SUORURRRPPPO 2



SNOWBLOWER P-992TRC

-23-



SNOWBLOWER P-992TRC (cont'd)

REF.

OO WON =

PART #

140-00811
125-0717
110-04182
Std.
110-04531
8297
140-03361
Std.

Std.

Std.
130-08161
130-06291

Std.
110-04721
9435
0436
9432
9428
Std.
Std.
Std.
8220
9462

140-05471
110-01591
Sid.

9268

9225
110-00771
Std.
110-07511
Std.

6467

9305

Std.
150-01531
9294

8009

Std.

8011
110-04521
ASABD-84
26A80
59-80
0287

Std.
110-01052
110-01061
110-01071
9473

Std.

Std.

Std.

Std.

Std.
110-00951
8125

DESCRIPTION Qry
Reversible scraper blade 3/8" X 4" x84 1/2" 19 ..o 1
Plow bolt 7/168" NC x 1 3/4" Ig + nut & 10CK Washer ......coocveeviiiiie e 9
SProcket (G LEBHH) ..ovvivie e s 1
Hexagonal socket set screw 3/8" NC x 3/8" 10 ... 4
Skid shoe (Mght SIHE) ..ocoeie e s 1
Safety square pin 3.5 MM X 84 MM ... e e 2
SKid SNOES IOCK ..o e e enn e est s 2
Bolt 34" NC x 8" Ig + nylon [oCKNUL ..ot et e 2
Bolt 3/8" NC x 1" Ig + [0CK WASHET ..o e 8
Boulon 7/16" NC x 1 1/4" Ig Ig + nylon locknut + flat washer ... 2
LU« UV 1
Support plate for CUSHION VaIVE ... 1
HYAraulic MOTOT {2) ..ovov e s seb s s e s s s s an s e e s opt.
Key {as motor reqUIremMEnt) ... s opt.
Bolt 1/4" NC x 3/4" Ig + [0Ck WASHET ... e 2
Sprocket {9 1eth) ..o e 1
U-shaped UHMW 378" X 778" X 977 10 ..o cvrmceere ettt resr s ssnn s s sesnn s e sas s e 1
ROAMY drUM 30" @ .o b bbb e A 1
UHMW flat washer 1/8" x 8 58" i.d. X 11%2" 0.d. ..civririrci 1
Adjustment plate for gear box+ 4 nuts 7" NG ... 1
Bolt 3" NC x 2" Ig + nylon 10CKNUL ... 8
Bolt 5/8" NC x 1%4" Ig + lock washer + 6 flat washers ... e, 8
HIECH PIN ClIP BI32" oo reecnis s is sttt s ee e s bbb e me T s b bRt Sh et R bR e e ents 3
SHOrage SURPOI PIN .ot s ens e g 1
SHOMAGE SUPPOI oot s et a g 1
GEAr DOX SUPPOM ...ttt e e bbb e s m b ee b s e s bbb be b eannnsar s i
AN DO T-270 i e e e e e ee e e s e em e b e s reneee b A REE AR b A a A RS 1
3-pOINt SIE DAF ..o e e 2
Right lower hiteh ..o —————— 1
Bolt 34" NC x 212" Ig + nylon I0eKNnUt ... s e 2
P GALBYOTY 2 ...oveevereereee e e et e et em et e r bt bbb bR e e a0 s m s sae s R e R e s e s b e nenea b eas e aae e 2
PoToO, SRAM ..ot e e b s e ea e s 1
Left LOWEE NItCH ..o e e 1
Bolt 7/8" NF x 6" [g + nylon 10CKNUL ...c.coovvviviviii e 1
[0 3= a7 e £ OO PO PO PPN 1
Bolt 7/8" NC x 3%4" ig + nylon locknut 1
Splined adaptor 134" - 20 (welded) ... 1
Auger drive shaft 34 3/8" Ig overall (including n0. 37 & 40} ..o 1
Bolt 5/16" NC x 2" Ig grade 5 + nylon locknut ... e 1
Bushing 5/16" i.d. x 7/8" 0.d. x 3/4" Ig (welded) ..o 2
Sprocket 80AT0 + ShEarPlate .........ccovreiermrcn sty e 1
Brass bushing 174" i.d. x 1 ¥2"0.d. X 1 3B Ig oo e 2
Grease fitting 14"-28 Straight .....oo oo 6
Bearing 174" + flange ... oo g e 3
Skid Shoe (I6ft SIAEY ..o et e g enea 1
CRAINFEBO X BA" I ettt e st e s b e b e aa bR 1
COoNNECNG INK N0, 80 ...ovoerereirrininireis e e e bbb e et e e 1
OFFSEL MK NO. B ooviriieier ittt eee et e e et e beas e s s s e s e b e m s e e eme e e sbs ks pe g areR e s s s asnsnee i nia e 1
1IN SPIOCKET #B0 ..oeiiiie ittt ittt sb s s r b e b e 2
AL T < Tl O OO GU TR PR 2
15 = OO PP PPN 1
Threaded rod for idier adjustment + nUt 7/16" NG ...t e 1
Threaded tube for idler adjustment ... ———————— 1
COMPreSSION SPIING ...covoi ittt e e ey e s ]
Bolt 7/16" NC x 1" Ig + nylon [ocknut ... i e s 5
Bolt 7M6"NC x 1347 Ig + nylon [ocknut ... 24
FIat WaSHEE B/B" ...ttt s e R A T g st r e 1
NUE BB NG ..ottt st ee et e et e b e s g s s ems soe e se s s mnen e oAb eb b s e e n s b e s pane e 1
ROI DN BB X 27 I coviive e ierieerterrevrn st sss et e e eae s sbasba s bbb e e s s a s am e e b e se e bbb e 2o e b 2
Chain QU COVET ..ot e et bbb b s s e sr e bbb eae s sr b e e sanebnas e n e e 1
(T o] T =Y (=) 1 T=) PO USROSV 1



SNOWBLOWER P-992TRC (cont'd)

PART #

110-G1601
Std.
150-00332
Std.

8145

8146

8925

Std.
130-01381
8112

Std.
110-00831
Std.

Std.
110-01111
140-00881
Std.
120-00491
9277-C
Std.

8226
8227
9410-M
9409

Std.

9281

9318

9335

8144

8165

8166

9326

8228
11001611
9277

2410

9369

9285

8135

Std.
190-01471
26A860
59-60
8186

9406

Std.

Std.
DXV50
9467

9405 6x8
Std.
130-06561
9205 8x8
Std.
130-02111
Std.
190-00421
9405 8x8
Std.
140-03441

DESCRIPTION QTyY
LT T1 3 e T4 o [ S 1
Bolt 3/4" NC x 2 1/2" Ig + nylon locknut ... 2
IdIEr CIBVIS PIM .o s s e e 1
Frame P-992TRC .o i e 1
2 COLEEr PIN B/32" X 2 I veieiiiiir i cteietee e s e e rnne opt.
Chute adjusting O ... cccesr e e iaas opt.
Chute adjusting TUDE ... s rea s s e e e e e e e e e e e e e e et aas opt.
Inside guard (Dolted) ... iiiiiiii i e e 1
Boit 3/8" NC x 1" Ig + nylon locknut ... ..o e 4
Inside guard (welded) ..o e 1
Lack pin T/ i s ae opt.
Bolt 1/2" NC x 1 3/4" Ig + nylon locknut & flat washer ..........cocciiininiiin e, 2
Retaining Bracket ... e n g 1
Bolt 7/16" NC x 3" Ig + nylon locknuUt ... e e ei s s s i 2
Cottar PN /B X T ittt e opt.
MOUNTING SUPPOTT PIATE ...vvtvieen s e rrer et sttt sassrt st e s srntennsaa st erats opt.
HOSES MOUNTING PlAEE t1u it esssrerrrrn ittt it st e rbssbsassanr s aatsasssearnts opt.
NYION LOCK UL BT B iiuiiiiit v iiarassrererere st sess et san st sssessesssssansasenseasearnstiatnts opt.
L0 1T | - O O PSRN 1
Bearing 12" + flange + elbow grease fitting .......ccoievriiiiiriiiiinin 1
Grease fitting 1/8"-NPT straight ....c...cooiiiiiiiiiiiii i e 1
LTt T I R 1 | PPN 1
Straight JOINE T/8 - NPT 1iiiiitiiairirirmr e et ceacesasersanrnrrnransrrsrrrrrrrarnsansrneenbtians 1
Modified flange F2OB ...iiiiiieiririrrr i r et s s a st ss i aren 1
Bearing 172" UC208-24 ... e s sy e 2
Bolt 1/2" NC x 13%" Ig + nylon [0CKNUL i rre e e 8
Sprocket BOA30 T 12" B i e s e 1
Lower auger P-892 (TRE) ... i rr s e e e o e e e i s aa s a s s e e e 1
Upper auger P-992 (TRCY ...t i s s s e e e opt.
SProCKeT BOAD T 1 8 B oiiieivenrrrirrsrreemeeaiaae it sn s et tarns e e s a sttt n i ras opt.
Bearing 1% " UG 20720 i e s 3
[ F2 1T L= o PP PP 3
Sorocket BOA3B T 112" @ oo v s ey e ra opt.
Impeller cap screw 5/8" NC x 1% " Ig {assembled with locktite 242} --lock washer ................. 1
Impeller 30" @ 5 BlAades ..o e e -
Bearing 11" 4 flange ..ovveerireiiii e e 1
Flange F208 o s e n e ean 1
U-shaped UHMW £ 181" 1. i s sansn s s ae s 1
SQUANE KEY 12" X2 X A g 1o e s 1
Chain guard for UPPEr @UJET ...vviiiiiiiis i v enrrre s ra e s srnes opt.
4 Bolts 7/16" NCx 11" Ig + 4 nylon locknut ........ccooiiiiiiiiinincecrnire e opt.
CHAIN FO0 X BT 12" 10 1vvererrnnrereeiremeetieertie et rar e s st srnrenrr e et tbatas st rranraa e bsnatnn opt.
Connecting ink No. BO ... .. it opt.
L3 2= T O T T 1 P PP opt.
Idler Spracket FB0 . ... i i e e et opt.
Idler for upper auger + 2 nUts 2" NC .....ooiiiiiiiinn e e opt.
Bolt %" NC x 3%" Ig + nylon locknut & flat washer .....coeoveiiiiiiiii opt.
Bolt 5/16" NCx 23" Ig + nylon focknUt ..o s 2
CUSHION ValVE 1o L e s rr e st ety aaas 2
Hose 3/8"-Rl x 38" Ig + 1 fitting BU108 + 1 fitting BUT06 ....oocvviinen e 2
Fithing - 90 BlDOW .. eeniii it iic i ccn s rrnrrs e e e sua s s e s b aas s s e e e 2
Bolt 2" NC x 14" Ig + nylon [ocknut .....coiiiiiiiiini i e e 4
Guard FOr riNg Qear SEOMENT ......ivi i s an e 1
Fitting ¥2" stralghit ..o e e e e sa e e 2
Balt 7/16" NC X 1" 1g + nylon T0CKAUL ... ceiiirirrivr e s e a e 4
9721 1= 01 £+ 1
Bolt 5/16" NC x 2 1/2" Ig + nylon 1ocknut ...vvviiiiiiiii e e 2
Hose 3/8" x 18" Ig + 2 fittings BUTOB ...ivvoviviiiciinir e i nn s an e s e 2
FItting 90° SWIVE] ... i e e e s s 2
Bolt 3/4" NC x4 1/2" Ig + nylon locknut .......c.coviiriiinriiiinr i e 2
3-point hitch reinfOrECEMEBIT ... et r s s ra e s arr e et 1



SNOWBLOWER P-992TRC (cont'd)

REF.

119
120
121
122
123

PART #

160-03991
160-03941
130-08151
Std.
Std.

DESCRIPTION QTyY

Spacer 1%" i.d. x 2" o.d. x 7/16" lg {only for models without the upper auger) .............. 1
Spacer 1% " i.d. x 1% 0.d. x 9/32" thick ..ot e 1
Orbit MOTOr SUPPOI . e s e e 2
Bolt 7/16" NC x 1%" + nylon locknut & flat washer ..o e 8
Flat washer BTGB ..o e re 2

-26 -



SNOWBLOWER P-980 P-1040

/
%

YA

.UJJ"'.‘. \ . Y




SNOWBLOWER P-980 P-1040 (cont'd)

REF.

OO~ BRWON ==

PART #

140-00831
140-00851
125-0717
110-04182
Std.
110-04531
8297
140-03361
Std.

9462

Std.

8220

9307

Std.

9428
140-05581
110-01591
Std.

9269

9225
110-00771
Std.
110-07671
6467
110-08671
110-05681
Std.

Std.
150-01531
9469

8009

Sid.

8011
110-04521
190-01461
26A100
59-100

150-00332
9470

Std.
110-010562
110-01061
110-01071
9473

Std.
110-01601
Std.

Std.

Std.

Std.

Std.

8128
110-009561

NaSmaahNN === a2 2NN =2 2 —amd o ok ok B R = N e ) ek = Q0 RN N=SNN SO -

DESCRIPTION QTy
=)
o %
% o
@ %
a o
Reversible scraper blade 3/8" x 4" X 90 112" g .o s 1
Reversible scraper blade 3/8" X 4" X 98 1/2" 1 .o -
Plow bolt 7/16" NC x 1 3/4" Ig + nut & lock Washer ... 9 1
SProcket (9 tEeth) ..o 1
Hexagonal socket set screw 38" NC X 3/B" 19 .o 2
Skid shoe (FIght SIHE) ..eeivi e e e s e 1
Safety square pin 3.5 MM X 84 MM ... e 2
SKid SHOBS TOCK ..ovveviiiiie i e 2
Bolt 34" NC x 8" Ig + nylon [oCKNUL ........ooiviiiinriein et re e s 2
STOTAYE SUPPOM .oovereirerier ettt s e s emren e st eee et e e res s e sbdsae s bbb bbb e e b m s pae s sha b e 1
Bolt 5/8" NC x 1%" Ig + lock washer + 6 flat washers ..........cccvvinicmncnnnn. 8
SHOragE SUPPOM PIN c.oivrccveereeie st arrerre e st ee et e soe s s ee s e s b e bbb e s hmeeabasbssb b e be s 1
GEANBOX T-279 .o s s e e 1
HItCh PIN GlIP 532" oot e e 3
Adjustment plate for gearbox + 4 nut V2" NC ........coiii 1
3-point SIE DA ..ot s 2
Right IoWer BIECH ...t 1
Bolt 34" NC x 212" Ig + nylon 10CKNUL .eeeeiiii e e 2
PN CalEOIY 2 ottt e e e 2
L I O 14 O OO 1
Left LoWer BItTh ..o e e 1
Bolt 7/8" NF x 6" [g + nylon 10cknUt ......c.oiciiciie i s 1
LT o= 3T (o o OO U PO 1
Splined adaptor 124" - 20 (Welded) ..o 1
Auger drive shaft 37 3/8" Ig overall {including no. 23 & 27) ......ccooiiimnncnn e, 1
Auger drive shaft 40 3/8" Ig overall {including no. 23 & 27) .....cociiiiiiinnsciiies -
Bolt 7/8" NC x 31/2" Ig + nylon [ocknut ..o 1
Bolt 5/16" NC x 2" Ig grade 5 + nylon [0Cknub ... 1
Bushing 516" i.d. x 7/8" 0.d. x 34" Ig (welded) ... 2
Sprocket 1T00A9 + ShearPlate ........c..coievevrveree e st e 1
Brass bushing 194" i.d. x 194" 0.d. X 1 316" 10 onviiviinv s 2
Grease fitling ¥4"-28 straight ... e 6
Bearing 174" + flANQE ..o e 3
SKid SROE {IEFt SIHBY ..uviiiiir e re e s et n e sttt s e b e e 1
Chain # 100 X 8 778" 1g ...eiveve i irvnriarrt e e e emeee e e s ee e e b st st b b e b sm e s et s 1
Connecting ink N0, 100 ..o e e s n e s 1
OFfSEt INK N0, 100 ..o e e s eab s bbb b e s e e 1
Frame P-980 ..o e e e 1
Frame P-1040 ..o e et s sar s s e s e e e b s e -
BAIBE CIEVIS PN ©ovviurireiree vt eie et e e s sas sre bbb e b s as s s s en e s e 1
Idler SProcket # 100 ... e s e e s 2
N TR N OO PO PPUOPN 2
1 1T O O PO OO 1
Threaded rod for idler adjustmeant+ nut 718" NC ... 1
Threaded tube for idler adjustment ............coc e 1
COMPIESSION SPIING 1eivrteerierierierere ettt meme e e ents b s e bbb b e e e s s mEsae s sen s r s b e e 1
Bolt 3/4" NC x 2 1/2" Ig + nylon 10CKNUL .....occiviiiiiri i 2
O T a3 TUT- o O SO SO 1 1
Bolt 7/18" NC x 1" Ig + nylon [ocknUt ........cooiiiiiinr i 5 5
Bolt 7/16" NC x 1%" Ig + nylon locknut ... 24 24
Flat washer 58" ...t s s st ea e e 1 1
NUE BB INC oottt ettt te b te e et et ee e e sessebesae s asms s e e e beme s e e s eme s renrenresanrnenrens 1 1
RO PIN B16" X 2" I ..eveve ettt ii e s see e se e s s e e ars s s e e n e s b aa e s me b e e s s s rasnaens 2 2
RUBBDEE fASLENEE .....ooiie e e s sn e s b e san e T 01
Chain QUAID COVET ..ot s s e e nnne s 1 1



SNOWBLOWER P-980 P-1040 (cont'd)

REF. PART #
51 130-01371
52 Std.
53 8925
54 Std.
55 8146
56 8145
57 8112
58 Std.
59 140-00881
60 110-01111
61 Std.
62 Std.
63 110-00831
64 Std.
85 120-00491
66 9277-C
67 Std.
68 8226
69 8227
70 9410-M
71 9409
72 Std.
73 9471
74 9315
74 9254
75 9330
75 9331
76 8144
7 9326
78 110-01621
79 8228
a0 8410
81 9277
82 9358
83 9285
84 Std.
85 8135
86 190-01481
87 8186
88 9406
89 Std.
a0 8165
91 8166
92 Std.
93 130-05911
94 Std.
95 Std.
96 130-08161
97 130-06291
08 DXV50
99 Std.

100 9405 8x8

101 190-00421

102 Std.

103 140-03571

DESCRIPTION QTyYy
o

o <

0 Qo

QX %

o o

Ingide guard (WEIEH) ..o e e e e e s 1 1
Bolt 3/8" NG %X 1" Ig + NYION JOCKNIUL .....vivieesecseeee e e et e s 4 4
Inside guard (BOHEd) ... 1 1
2 Coter pin 8/32" X 2"l ..o s opt. opt.
Chute adjusting tUbE ... e opt. opt.
Chute adjusting TOG ........ooeeee et b opt. opt.
LOCK DIN TH8" oottt e e e s e opt. opt.
Nylon loeknUES/B" NC ..o e opt. opt.
Hoses MOoUNTING PIALE ..o e opt. opt.
Mounting sUpPort PIAE .......ocoo e b opt. opt.
Lot PIN 178" X 1" I e e opt. opt.
Bolt 1/2" NC x 1 3/4" Ig + nylon locknut & flat washer ... 2 2
Retaining Bracket .........coieiioverireeee et s s s 1 1
Bolt 7/16" NC x 3" Ig + nylon locknul ..........oooiiinini s e 2 2
[0 1113 SO PR PP RPRP 1 1
Bearing 1%" + flange + elbow grease fithing ... 1 1
Grease fitting 1/8"-NPT SIraight ........coocviinieiein e 1 1
EIBOW 907 1/8"-NPT Louiieiiiieiie et e emeses e sn e e e amsee e e ebat s ab s s e s n s e sas s s sn b T 01
Straight joint 1/8™NPT ..o 1 1
Modified lange F208 ... 1 1
Bearing 134" UC208-24 ...t e e 2 2
Bolt 14" NC x 134" Ig + nylon T0CKNUE ......c.overeircc i e 8 8
Sprocket T00A24 T 114" B ..o e e 1 1
Lower auger P-980 (TRC) ..ot e 1 -
Lower auger P-1040 (TRC) ..ot -1
Upper auger P-980 (TRC) ...corr et opt. -
Upper auger P-1040 (TRG) oot sr e s bt - opt.
Sprocket BOABO T 174" @ .o s e e s opt. opt.
SPrOCKEt BOATB T 15" B eriiriires e e n s e b b opt. opt.
Impeller 34" @ - 15" depth -8 blades ... 1 1
Impeller cap screw 5/8" NC(assembled with locktite 242) x 134" Ig + lock washer ............cccceeees 1 1
FIANGE F208 ... et b e e e 1 1
Bearing 1%4" + flaNQE ...oov vttt e e 1 1
U-shaped UHMW £ 164" id. ..o sns s e 1 1
Square key ¥2" X V2" XA Ig c.everii et e s 1 1
4 Bolts 716" NC x 194" lg + 4 nylon [ocknUL ........cooiiireriininr i opt. opt.
Chain guard for UPPEr AUGET ...ttt e e opt. opt.
Chain B0 X 80" 10 oeeriee e et e opt. opt.
1B SPIOCKEE HB0 ...t eve et it et s e bbb pa g st opt. opt.
Idler for upper auger + 2 nuts Y2 NG ... s opt. opt.
Bolf 42" NC x 34" Ig + nylon locknut & flat washer ... opt. opt.
Bearing 194" UG207-20 ... oottt s bbbt e 3 3
FIANGE F207 ..ottt ettt er bbb s s s b b e et d b e 3 3
Bolt 716" NG X 1" Ig + nylon 1ocknUl ..o 4 4
31T (o O O ST UE P PSR PO PO PP POTTIO 1 1
Bolt 3/8" NC x 1" 1g +10Ck WaSHBI ... 4 4
Boulon 7/16" NC x 1 1/4" Ig 1g + nylon locknut + flat washer ... 2 2
L€ TUT- T [ POV PPO P 1 1
Support plate for cushion Valve ... 1 1
CUSHION VBIVE ..ooviiiiericeienit e et ase s men e e s e s ree st ebb s r e s b s as e e bens st n b b 1 1
Bolt 5/16" NC x 2 172" Ig + nylon 1ocknUL ....oeieiiriinis e 2 2
Fitting 90° SWIVE] ...v et et e e b e 2 2
Hose 3/8" x 16" Ig + 2 fittings BUT08 ...t 2 2
Bolt 3/4" NC x 4 1/2" 1g + nylon 10CKNUL ..ot s 2 2
3-point hitch reinforCemEant ... 1 1



SNOWBLOWER P-980 P-1040 (cont'd)

REF. PART# DESCRIPTION QTy

s S

3 S

o o
104 160-03991 Spacer 1%4"i.d. x 2" 0.d. x 7/16" Ig (only for models without the upper auger) .................... 1 1
105 160-03941 Spacer 1%"i.d. x 134 0.d. X 932" thick ....ccoociii 1 1
106 130-08151 Orbit MOLOF SUPPOIE ... e s e s 1 1
107 Std. Bolt 7/16" NC x 1%" + nylon locknut & flat washer ..., 4 4
108 Std. Bolt 1/4" NC x 3/4" Ig + l0CK WASHET ..ooii it 01
108 --- Hydraulic Orbit MOTOT ... opt. opt.
110 Std. Flat Wwasher 518" ... e e s 2 2

-30-



SNOWBLOWERS P-980TRC P-1040TRC

-31-



SNOWBLOWERS P-980TRC P-1040TRC (cont'd)

REF. PART #
1 140-00831

1 140-00851
2 125-0717
3 110-04182
4 Std.
5 110-04531
6 8297
7 140-03361
8 Std.
9 Std.
10 Std.
11 130-08161
12 130-06291
13 ---
14 ---
15 Std.
16 110-04721
17 9430
18 9431
19 9432
20 9428
21 Std.
22 Sid.
23 Std.
24 8220
25 9462
26 9433
27 9307

28 140-05591
29 110-01591

30 Std.
31 9269
32 9225-EG
33 110-00771
34 Std.
35 110-07661
36 Std.
37 6467
38 110-05671
38 110-05681
39 Std.
40 150-01531
41 9469
42 8009
43 Std.
44 8011
45 110-04521
46 190-014861
46 26A100
46 59-100
47 9470
48 Std.

DESCRIPTION QTY

g @

E 5

® o

QX %

o o
Reversible scraper blade 3/8" x 4" x 90 1/2" 1g .. e 1 -
Reversible scraper blade 3/8" x 4" % 98 127 1g «cvveviiiii e e -1
Plow bolt 7/16" NC x 1 3/4" Ig + nut & I0Ck Washer ... 9 10
Sprocket (9 1881N) ... 1 1
Hexagonal socket set screw 3/8" NC X 3/B71g .o 4 4
Skid shoe (Mght $IA&) ..o 1 1
Safety square pin 3.5 MM X 84 MM ... 2 2
SKid SNOES TOCK «...eeeeeee e e gt 2 2
Bolt %" NC x 8" Ig + nylon IocknuUL ..........cocovininiiii e e 2 2
Bolt 3/8" NC x 1" Ig + loCK WASHET ....cociveiveiriniiiiece i e e 8 8
Boulon 718" NC x 1 1/4" 1g lg + nylon locknut + flat washer ..., 2 2
LT T« [ U U TP OO SRSt 1 1
Support plate for CUShION VaIVE ... 1 1
HYATAUNC MOLOT (2 ..o oot bbb e nn s opt. opt.
Key (a5 Motor requiremMent) ......oocoevoeiniciecice et e opt. opt.
Bolt 174" NC x 3/4" Ig + 1ok Washer ......ccveveeieeee e 1 1
Sprocket {91E8th) ..o 1 1
U-shaped UHMW 3/8" x 7/8" X 109%" 19 ..covvvviniiree e 1 1
Rotary drim 34" 8 ..ot e bt e 1 1
UHMW flat washer 1/8" x 8 5/8" i.d. X 11%" 0.t oo 1 1
Adjustment plate for gear box + 4 nuts 2" NC ... 1 1
Bolt 34" NC x 2" Ig + nylon [0CKNUL ...cvveveeiise e et 8 8
Bolt 578" NC x 1%4" g + lock washer + 6 flat washers ... 8 8
Hitch Pin GlIP BI32" o..ovieisre s irae e e et b b s e e a e s 3 3
L (o = e NI o ooy i o o O OO UO PR 1 1
Lol = 1o L= 311 o) T ¢ PO OO 1 1
GEANDOX SUPPOI ...t et ps s e e s e an e 1 1
LT o oTa ) v PSSRSO POTOt 1 1
B-POINE SIE DAN ..o e s 2 2
Right 1owWer RIECH ... e 1 1
Bolt %" NC x 232" g + nylon T0CKNUL L.....ocvcieecercen st 2 2
Pin CategOrY 2 e e 2 2
o IO R T OO U P RO PPON 1 1
Left IOWEE MILCR ....c.eoviiiccc ettt et a g b e e 1 1
Bolt 7/8" NF x 8" Ig + nylon I0CKNUL .....coviieicr i 11
UPPEr NItCH ... cocece e et s 1 1
Bolt 7/8" NC x 372" Ig + nylon Iocknut .........ccooivviveniiiiee e e 1 1
Splined adaptor 134" - 20 (Weldad) ..o veveeece e s 1 1
Auger drive shaft 37 3/8" Ig overall {including n6. 37 & 40) ... 1 -
Auger drive shaft 40 3/8" Ig overall (including no. 37 & 40) ... -1
Bolt 516" NC x 2" Ig grade 5 + nylon [ocknub ... e 1 1
Bushing 516" i.d. x 7/8" 0.d. x 3/4" Ig (welded) .............coiimii 2 2
Sprocket 100A3 + shearplate ... 1 1
Brass bushing 174" 1.d. x 1 18" 0.d. X T 3MB" Ig .ocooviiiiiii s 2 2
Grease fithing ¥4"-28 Straight ... 6 6
Boaning 174" + TIaNGgE ..o e e 3 3
Skid Shoe (1B SIEY ....coviv e e e b 1 1
Chain #1000 X B 778" Ig ....veieieeretieitsiee s e smenss i s s 1 1
Connecting INK NO. 100 ... e e b T 01
Offset K NO0. 100 ... e e s b s r e s 1 1
Idler sprocket B100 ... 2 2
NUL 778" NC ottt et ise e s st es s e e e e e e e s e mee e e e ee se e emeae s rasa b s b s e et sen e 2 2



SNOWBLOWERS P-980TRC P-1040TRC (cont'd)

REF,

PART #

110-01052
110-01061
110-01071
9473

Std.

Std.

Std.

Std.

Std.
110-00951
8125
110-01601
Std.
150-00332

Std.

8145

8146

8925

Std.
130-01381
8112

Std.
110-00831
Std.

Std.
110-01111
140-00881
Std.
120-00491
9277-C
Std.

8226

8227
9410-M
9409

Std.

9471
9315

8254

9330

9331

8144

8165

8166

9326

8228
110-01621
0277

2410

DESCRIPTION QTY

o @

E &

o =

0 o

[=] -

e a
FAIBE «vievitteriieieeieet e esse s s errenrsns e in g s e et aseae e s ae e e e e e bbb a e e R e e 17 1
Threaded rod for idler adjustment + nut 716" NC ... 1 1
Threaded tube for idler adjiustment .........oovve e 1 1
COMPIESSION SPIMG cocuieierieree e e s e er s s e s e R e b e e e r e 1 1
Bolt 7/16" NC x 1° Ig + nylon Iocknut .........cocorveen i 5 5
Bolt 7/16" NC x 192" Ig + nylon locknut ... 24 24
Flat Washar 58" ..o ier et e s sttt b b s s e R e 1 1
[ T 7 N PP OO P 1 1
RO PINM B/1B" X 2" 10 ..eeveee et et s b sa s e sn e e 2 2
CHEAIN QUATT COVET o.eirieiciie st ceen et ree e ceee et ib s b st b skt en e e et i 1
Rubber fastener 1 1
L0 4T- T I 11T oo PP PO 1 1
Bolt 3/4" NC x 2 1/2" Ig + nylon 10cKNUL ... 2 2
HAIET CIEVIS PN c.vevverereeermeeeeee e e e ettt en st n e sa e s e asba bbb et nna e b s i 1
Frame P-980TRC ... iesie s sin e e st sr stk esss e s e e s aesan s e e e e nenneiins 1 -
Frame P-1040TRO ...t r e st s et a e s e rnan e ba b ens -1
2 COBT PIN 532" X 2" 1g oot s opt. opt.
Chute adjusting rod ... opt. opt.
Chute adjusting tube ..o opt. opt.
Inside guard (BORE) ... 1 1
Bolt 3/8" NC x 1" + nylon 10CkNUE ..o 4 4
Inside guard (welded) ... 1 1
LOCK DIN 187 st e e opt. opt.
Bolt 1/2" NC x 1 3/4" Ig + nylon locknut & flat Washer.........ooiveveere i 2 2
Retaining brackel ... 1 1
Bolt 7H16" NC x 3" Ig + nylon 10CKNUE ... e 2 2
(071 (=Y o1 T 7 e P FO VPSP PSSP PN opt. opt.
Mounting sUpport plate ... opt. opt.
Hoses mounting Plate ... opt. opt.
NYION [0EKNUE BF1B" ...viriieiiriii e e opt. opt.
CRIUE .ot v e ee et e e e ebe s s e s e e s e e e am et s b e b e e AR AR e AR e b e TR e b e bR ra e Rt 1 1
Bearing 112" + flange + elbow grease fitting ... 1 1
Grease fitting 1/8"-NPT straight ..o 1 1
EIDOw 90° 178 -NPT .ottt itiesierte s bes e e e mess e se e srs bt a s sn s sb e ras s e s b e b b nn et 1 1
Straight JOINt 1/B"-NPT ...oiieiierieei st s sn s s 1 1
Modified flANGE F2Z0B ..o s st e e e 1 1
Bearing 194" UC208-24 ..o sttt 2 2
Bolf 1/2" NC x 1%4" Ig + nylon 1ocknub ... i 8 8
Sprocket T00A24 T 11" B oo e e st 1 1
Lower auger P-980 (TR ...c.ccov it e e s 1 -
Lower auger P-1040 (TR} ......ooovtiiimrrm e s emseess e s s s e -1
Upper auger P-980 {TRC) .......c.coiiinincinim et s s opt. -
Upper auger P-1040 (TRC) ..ot s - opt.
Sprocket BOA30 T 114" B oo opt. opt.
Bearing 174" UC207-20 ...t b et e et e s e 3 3
FIANGE F207 ..ot e e et et b e R e b R e Rk s 3 3
SPrOCKEE BOABE T 172" B e et s s e e opt. opt.
Impeller cap screw 5/8" NG x 14" lg (assembled with locktite 242) + lock washer ... 1 1
Impeller 34" BB BIAES ...ocoocv e 1 1
Beanng 112" + flANGE ..ot bbb 1 1
FIANGE F20B ...vvvieiericrer e eie e criee e et em s emaeer s sbab e d st b e rat e e e e b et e e 1 1



SNOWBLOWERS P-980TRC P-1040TRC (cont'd)

REF,

g7

98

99
100
101
101
101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
120
121
122
123

PART #

0359

9285

8135

Std.
190-01481
26A60
59-60

8186

9406

Std.

Std.
DXV50
9467
84056x8
Std.
130-08571
0205 8x8
Sid.
130-02121
Std.

9405 8x8
190-00421
Std.
140-03561
160-03991
160-03941
130-08151
Std.

Std.

DESCRIPTION QTyY
QO

Q

X |

5 g

3 2

o o

U-shaped UHMW £ 1612 L. ...ovoiirirercee e e e s e e s 1 1
SQUANE KEY 1" X5 X A" T oottt s 11
Chain guard fOr UPPEF AUJET ..o et s en e s e e opt. opt.
4 Bolts 716" NCx 1%4" lg+ 4 nylon locknuls ..o opt. opt.
Chain#B0 X B9 G e e s opt. opt.
Connecting Nk NO. B0 oo opt. opt.
OB INK MO B0 .ottt et e e s te s s e e s e opt. opt.
IAIET SPrOCKEEHB0 .......coe et opt. opt.
Idler for upper auger chain (hole ") + 2nuts 2" NG ..o opt. opt.
Bolt %" NC x 3%" Ig + nylon locknut & flat Washer ... opt. opt.
Bolt 516" NC x 234" Ig + nylon I0CKNUE ........oooviiiniciimiinis i 2 2
Cushion VEIVE 12" ... et bbb be s ra s 2 2
Hose 3/8"-RI x 38" Ig + 1 fiiting BU108 + 1 fiting BU0B .......ocvriii 2 2
Fitling = 907 @DOW .......ooiiiiic e e e s 2 2
Bolt 12" NC X 194" Igf + nyIon I0CKNUL «....eoeeeeeee e 4 4
Guard for fing gear SEEMBNT ... e 1 1
Fitling V2" straight .......cooie e e e 2 2
Bolt 716" NC X 1" Ig + nylon LocKNUL ........ccceiiiiicn e 4 4
DEMEOION ........ceee e et n s nne e 1 1
Bolt 5/16" NC x 2 172" Ig + nylon [ocknUt ..o e 2 2
FIHNG 0% SWIVED 1uveviieicieiciens e e ees e sesm s semcs bbbk s b n s saase s s anee s 2 2
Hose 3/8" x 18" Ig + 2 fithngs BUI0B ..o e 2 2
Bolt 3/4" NC x 4 1/2" Ig + nylon 10CKNUL ..o s 2 2
3-point hitch reinforcement ... 1 1
Spacer 1%" i.d. x 2" 0.d. x 7/16" Ig (only for models without the upper auger) .................... 1 1
Spacer 1%" i.d. x 1% 0.d. X 932" HhiCK .coocerrirc s 1 1
Orbit MOtOr SUPPOM ... 2 2
Bolt 7/16" NC x 1%4" + nylon locknut & flat washer..........cccooevieiicics 8 8
FIat WASHEE BHB" ...t enere st e e s ee s e e en e et eb L an b saa e s b re b0 2 2

-34-



SEMI-INDUSTRIAL CHUTE PSI-9204

REF. PART #

110-01681
Std.

92419

Std.

9418
9415
9416
9417

Std.
140-00881
116-01111

2 QO R~ T W=

—

DESCRIPTION QTy
(0] 2 TUT -3 0T 1= I TP PPN 1
Bolt %" NC x 1% 1g + nylon J0CK NUL ..o sar e 4
LoWeTr ChUte deflBCtOr «uvvveverrrivirerere ittt eeeenniaracrsr s s a s s s s s st sr e na s n g e 1
Cotter pint 1/8" X 1" g cevuririiiiiiirin s e e s e 5
Lower chute deflector Pin cuveviirecreniicn s e s ar s s sa s s e 1
ConNEecting o0 «.ovvuviirine e st s g 2
Upper chute defleclor . ..ocoiiciiiiiii s s e e 1
Upper chute deflector Pin ... e 1
Nylon locknut 5/16™ NC ..ot e s e 1
HOSES SUPPOIT PIATE 1vuvvecricrarerieniisieeia et es i s e s e s b r s ra s a e s an s sanmnnsbs 1
HOSES SUPPOIT O 1evtrvreereeeararanrer it sssisearnrsbaia s tr s rraraasasaasasnsnrasasradananss 1

-35-



INDUSTRIAL CHUTE PC-9204

REF, PART # DESCRIPTION Qaty
1 110-00681 Chute adaptor with quick attach .o e
2 Std.  HItCh Pin ClP B3 2 o irriiirinieeii s iriie et e s e e e e e e res st e s e e e e
3 9414  Pin for quick attach {adaptor & extension) .. ..o
4 PR-92104  EXtensiOn A8 ooniiiiiiieiiiiiiitiiirier s s sm i ren sttt st s et e aassrssaassaransstrrarsrnns opt.
5 Std. Bolt 1/2" NC x 1%" Ig + nylon [0CK NUL «.vveeeeerees i e e
6 9415 07474 Tat=To 11T N L« [ P
7 9416 8o o= g (=1 1= w1 o (PSP PUSUU PO PRP
8 9417 Upper deflector pin ....cooveriiniici s s e
9 Std.  Cotter PiN 178" X 1" g vurriveenierrener e rraie ettt ras s rr s b saessnaaetntasanrans
10 9418  Lower deflector pin ....ovoiiiiiiiiiiiirsr s
11 0419  LOWEE dOfl@CEOr ovvriiiiiiesiiiririecistsiariisr s s se e sasrs i tasa s s tesanebenaaaattrnransanns
12 Std,  Nylon 10cknut 5/T8" NC ..iiiiiier e e ssa st e e
13 140-00881 HOSES SUPPOIT PIATE .vuivtvveiiiierirrrnrrrsersenrersiassss s s ssr e raa s stsaa s atsr s s srnnsrnes
14 110-01111 HOSES SUPPOI OO 1ivvuisiiverevsreeseer e e sre s iatva s aaesabasrassn s rnassaa st e nta s
18 110-01541 0T (I L= T PO
NI* 120-00471 "Industrial" chute assembly (includes #5, 6, 7,8, 9, 10, 11, & 15} «oicvcveviiiiniiiiinnien,

*NI = NOT ILLUSTRATED

-36 -



HYDRAULIC TELESCOPIC CHUTE PCTH-92104

REF.

—
OWW~NOHA WM -—

O O T QL Gy
M~ WNN =

PART #

Std.

9415
110-04951
160-01131
Std.
150-01141
110-04961
Std.

Std.
110-055562
110-01121
140-00881
Std.
20G28
110-05562
110-04981
140-03651
140-04181

DESCRIPTION QTY
Bolt 2" NC x 1% Ig + nylon 10cknUL ...ovvveiniiiniiiiiicnirrrr e e 4
(0o 13Ty T=Tox 13T I {1+ RSN R E 2
Upper chute deflector ....ioiiniiiiieiin e e 1
Upper chute deflector PiR i e e erane 1
Cotter Pin 178" X 17 10 ter e it s e e s s ena e st e e 6
Lower chute deflector PiN ....ierriinn i s e 1
Lower Chute defleCtor. i i iirii i e rsa e e bt s n e be e s s s nn s r e 1
Grease fitting 1/4" - 28 902 ..uiiiiiieiniiiense e 4
Grease fitting 1/4" - 28 Straight ....coveeeiiiinii s e 4
PRI BXEBTISION 1vtarrneriermsraeresiassinsriasisiais sttt rrarrt st s e sansanaeasnsnrasnnnsbaniasis 1
Mounting support plate for upper extension ....ccevviiiii e 1
Hoses MOUNLING PlATE vuvvivisiervrereieeeriarrrerisiarn it rasrr vt ebs s acaaseceae s baa s 1
Nylon 10gKnut G/T68" NC ..oiieiii e e e 2
Cylinder 2" x 28" StOKE tvuvvvierrieiiimiieiii e e et ey 1
LOWWET BXEEIMSION vrnirieriererveraseneneaninmermarereisnsrssrenssntsreinissesssesiarimninisinisiiirasiass 1
Mounting support plate for lower extension ......ccccevviiiiine s e 1
Heses Mounting P v s e e 1
Hoses MOoUNting PlAte ..uveeveveeiervieie i s e 1

-37-



HEAVY DUTY KIT

REF.

0O 00O~ PRI WL - -

faN

N
Y
~J
&
~
N
™~

A

PART #

140-04081
140-04091
140-04101
125-0717
140-04141
14004151
140-04161
11006511
110-04811
126-0715
130-08301
130-08311
130-08302
130-08312
9425

9426

9427

DESCRIPTION

Scraper hladg {hardened steel, not sharpened, reversible} 112" X 4" x 845" coervernrniinisniinns
Scraper blade {hardened steel, not sharpened, reversible} 112" x 4" x 90%" corvnrcininerninn
Scraper blade thardened steel, not sharpened, reversible) 112 x 4" x 96%" ...cnricnveninnianenns
Plow baft 7/16" NC x 1%" Iy + nut & lock Washer .....wwimmiseres e
Scraper blade thardened steel, sharpened, not reversible} 1127 x 6" % 84%" wvcnrernnsinenns
Scraper hlade {hardened steel, sharpaned, not reversible) 12" x 6" x 80%" wvvvvvvrereeussennreene
Scraper blade {hardened steel, sharpened, not reversible) 1/2" x 6" % 96%" wvererervesncninnens
Carbon steel skid shoe {right side) st rareAR R e e e et s bAE RS RA R e R AR R RS
Carhon steel skid shoe {right Sige} .....ccoeeerenrerrrmr e cecemics s
Plaw bolt 7/16" NC % 1%" Ig + nut 8 1ock WaSheT ...
Lateral blade (right SId8) ...c..cocecrommcrmrnrnrrossscee e secsscsssmass s e sessssssantserasnssarssns s e
Lateral blade {right B v..veeresveressrmsees e rerersee st sssnss s s s s s s s
Lateral blade (1eft SI08) ....rem e ies ettt s s s s rae ey e e
Lateral blade {eft Sid8) v..eveuveeemevereereesecsanas
Full flight spiked auger 23" ¢ for P-892 (TRC) ..
Full flight spiked auger 26" ¢ for P-980 (TRC) ......
Full flight spiked auger 26" @ for P-1040{TRC} ......ouovironsiisssnrinissnsrsmi s e sssssasanaa

-38.

P-992 TRC
P-980

——

—_—

P-930 TRC

P-1040

—_,

P-1040 TRC

[— B

, 0 4w e,

—_



P.T.0. SHAFT #9225 s

REF.

-
OO~ O bW =

11
12
12
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

PART #

9453
9208
9454
8110
2214
8075
9212
9211
9210-E
9209
8068-E
9455
9463
9224
9456
9457
9458
2204
9205
8071
9207
9459
9460
8109
9221
9220
0222
2461

DESCRIPTION

Safety shear yoke {2 BOIS) .......oiiieiiiiniin et e s
U-joint + 4 retaining rings + 1 grease fitting ..o
RETAINING FING 11tiiireriiers s rre st et rr eyt s e i s et a e s s st E s s e st s anasaaatatnEes
Grease fItHiNG ...iivrieeisrreerr et e r it e e e s s
YOKE fOT INNEE TUDE 1uviiiisieieiiiiiiiiii s e s e rns s st s st s s st s et s ss e ra s r s sas e ar it birss
Stopper Tor INNBr tUDE ... e s s e
Y= U] = U R
L0 LT T L - S PO PPPPPS PR
Stopper fOr QULEE TUDBE L.\ ivviirure i i aae e si i rr s s rrrsss st ssa i an i an e rarna peas )
Y OKE FOF OULEE TUEIE 11uitiisesnssnssreeseesieriirinrasrasessessansanssnsarsansersssrsrsssastarsssnsssnnsnsssraninss
Y OKE STOPPET tuurererinriernrrrieriamstsaasaesssssssnssrrnssinnstiia s arr sy re b e EEasa i aE ittt e rra st t e r e a s as
Yoke with hole 1 3/8"-6 splines 4 yoKe StOPPEr «ooviiiiiiiiniiir s vaa e
Yoke with hole 1 3/8"-21 splines + yoke STOPDEr v e
Yoke with hole 1%"-20 splines + yoke STOPPer ..o
P.T.0. section, side with safety shear bolt, inner part, without protector ...........cccceiiiiiiniin
P.T.0. section, side without safety shear bolt, outer part, without protector.......ccoceiiiinenens
Adaptor 13%"-20 splines (2 BOItS) .....coviiirriririrr e
Yoke and SHEAMPIALE ... e e s
=T | PP
Grease FithiNG ..ovvviiirieriinssr e e criris i e e ra et e e b r st s aea
Safety shear bolt MT2 X BBIMM ...vaii i et e
Bearing ring for inner guard tUbe ........ocoiiiiiiiiii s s
Bearing ring for outer guard TUBE .....ooiiiviiinniiniir e e
£ e o] -1 Y P
11T oL a1 T=1 [ R PP
Lo TNy T T [ PP PO PP PPN P PP
CoMPIEte ST «.vvre e i e
Bolt M12 x 90mMm + [0CK NUL «ovvievirie i erre s s s s rm s e r i a s n s

-
SwnCrer — 0y

aTty

AN —m =3 - = o = DY 00N —

R R R e N



P.T.O. SHAFT #9475 aw

REF.

DO~ WwNn-=

MNNRNMNNMNRN- A a2 e a2
OmpWN—_C QOO WNNN—=2O

PART #

9478
9477
9478
8110
9479
9210
9212
221
92210
9480
9336
9481
9482
2483
9484
89485
9486
9487
9205
8071
9207
9459
9460
8109
2221
9220
9222
8222

DESCRIPTION QTyY

Safety shear yoke {2 bolts) 1 3/4" - 20 splines ....ccooviiiiinnni s e
U-joint + 4 retaining rings + 1 grease fitting ...ccovvvrrvrre i
REtaAINING FINQ +oeueiriiiirnrirrarrrr et s r e s d e s st as st aa e e s et e e n e
Grense FILHIND vueiireiirsnir i rer st s e e s s s e s s s e s e
Y oK FOT INNBE tUDE toiiiiiiiiiii i s err s e e sa s ae s s nrvnr sy s anans
STOPPEr FOF TUDE cotvin i ierei i s et e s s biee et s s e e R e
INNEE BB 11 iiiisirirsirsirasieasnncatsarararrt et rareariabataseaseasensnastsshsatsntinrnttsrsnrrnrrhoratnansss
L0 T 1= o UL 51 U s
StOPPEr fOr TUDE ...vviiiri i s e erer b e e
YOKE TOr OULET TUDR .iviivinit i sirarssrversrven sttt ittt ssitsttsianrsnsrrnrnrsernrnrssssesnnnnnsnsrasnns
Yoke stopPer T 15/TB" i iiier e e sy e s e n e ra
Yoke with hole 1 3/8"-6 splines + yoke STOPPET ...oiciivireiseriiiiiiiir i
Yoke with hole 1 3/8”-21 splines + YOke STOPPET ceevviiiiiiiiiiiiiiin s e opt.
Yoke with hole 1%"-20 spiines + YOKE STOPPET .oviiiiiiiiir st e opt.
P.T.O. section, side with safety shear bolt, inner part, without protector ...
P.T.Q. section, side without safety shear bolt, outer part, without protector............coiiivearen e
Adaptor 1%"-20 splines {2 BOILS) ....vieeeiiiiiiiisrr
Yoke and ShearPlate ........ccciiniiiiiniien i AT
2 O 2
LC] (T LT IR 12111 1« H PSP p P PUTU IR PR
Safety shear bolt M12 X BBMIM ..ovvoiiiiiiniiiiniiin i s a e
Bearing ring for inner guard tUbe ........cooviiiiiien it
Bearing ring for outer guard tUBE .......ooovviiiviinvrr s
o o o]+ g PR EE
TRz L1 R S
0 T2 =1 =1 [ P
Complete Shigld ... e
Bolt M12 X 70mMmM + 10CK MU ..ot riiiciaissri e s aranan e nas

et N et ek ek el W =2 N OO N

N = ot ok () = = e e e



GEAR BOX # 9307 (T279)

REF.

OO~ DO W=

PART #

6314
6316
6317
6318
6319
6320
6321
6322
6323
6324
6325
6326
9345
6328
6329
6330
6331
6332
6333
6334
6335
6336
6337
6338
6339
6411
6410
6412

DESCRIPTION aTy

Ol 8281 B2 X BB X 10 11iiiiuiinereasenressvrsmnerssinimmesnmimmmamisstastssstastssstasssnstissenmssmasasrnssnns
Bearing 30208: COME ...iiiiiiiiiiiieni e cer sttt i e s e
Bearing S0203: CUD tiiviiiiiirirrir s saa s e e n s s g S b
EL B IS OM v eeuenvuenensneeenensssnssneneeetstsasas s s es st emsnssasannnnntnsnarnsasisissassststivonsnsssnsananenet
BOH M TO X 22 ituitiiessientensentrnersiiittiasstststssssetesreeassasnnsenrenrastisissiasnntnstvastrmstnssnsnsses 1
Bearing 32209 GONE vivvuiiiiirriernr ittt e s 4 e e g ra e
] 3112 P PP PPPSPHPRPN
1Y 4 [ PP PUP T RPRSPPYPSP NP
[ ] ¢ S PP PP
Bearing 322090 CUP vvvrrrveesustisniiatesais et a4 s br e
Side shaft Z20 (1%" - 20 SPUNBS) cvuvvrverimirer s e
Koy B14 X G X 40 L1 riaa i s s e rs e st e e nna
impeller shaft (2" & 1%" - 20 splines) ....coiiiiii
SPING WASHEI oottt e rr s era s e s r b e a e e e e
Lock NUE IMA0 X 1.5 HE oiniiiiiienireemrasrnssasaransransiioiistisiratasssnesnssisasasiiitirsnrnecssstanansans
L0 T T P P T T
PIUG 378" 8S tevrruursvrnunsiiseeriessimiuniiinesiieeniiisiississsstiaemnmnssssaaeniniimmsrttssinanas i
DUst @XCIIAEE 45 X 72 X B 1oiiiiiiiiiiiiiarer v ieiiiisias i iara e st ta it s s banaaasreasrssirns
External circlip 50 UNITA35 L. i e rr s ss s ar e
1= | 4 I PRSPPI
2] 111 T PP PP
Bearing 3027105 CONE tvvvrrrvei ittt rrss e s r 4t e e s asatar s aa st e s rbaaraar s es
Bearing 3027107 CUP ivurveviiiiiiinimsn s s rrrar st s e e
L0001 =] R YU U
Ol 5881 BO X T2 X B .iiiiiiiiiiirrra e s rass st s a s e e
Roller bearing no. 30209 ...cciiiiiiiiimiiie e et a s e = et
Roller bearing no. 32200 ...viiiiieiiiiniiii i e e s S e
Roller bearing no. 302710 ... e e e e

S S N L i B I S - B VR



REDUCTION GEAR BOX #91054

REF.

W~ DN -

PART #

9546
6212-RS
9547
9548
9549
6309-RS
9550
9551
9552
9553
Std.
Std.
9554
9555
9556
9557
9558
9559
9560
9561
9562
Std.
9563
9564
9565

— 12
B 13
Yoy
fIRTI 14
L 13
fl
t i) Py
ol v
' ) 17
L :)
y < 18

DESCRIPTION Qrty
CASING WIHN PILG 1reeeiecieene s et isr s s e s et b e 1
BRAMNG B2T2 ..ottt sestse e csem s emeses e e se b4 b sd s b b S e e b e R ek E e e e e e b enanaR e 2
L o AT = O A ) OO OO OP PPN 1
SPIOCKEE BO-BAZE .....cucveiurieriari oo sicee e e e cresre bt shab e e b ae b e b e st e s s et e na e b 1
Chain 80-3 X 36" g .vvuveeireiinieree s eeereremae e se e e rets bt s s e s b se e e bsn s re s b eab e e b e b e e b e e e r s 1
BEANING B30 ...vvveririerieresriressieesimsreesssesesrs e s et s e e e R 2
INPUE COVET WIth NOIB ... e s 1
SPIOCKEE BO-BATE ..ottt e et e b e e 1
Input shaft 1%4"-20 SPlINES ....cvvvereirerc e s e s e e 1
Oil seal (45x65%8) TC doUDIE lPS ....occevevrirciiii i s 1
BOIt 516" NC X AY2" 10 o.vevieeieirrtctssisssiresaeeeme e raee e s et bt s bbb s s b s b e e R s r e n e n e anrn s s e s 10
NUE BB NG oottt see st e e s st bt s et e eeee et aseseesesssss s e r e s e e s e e Re s et nrenr s aensEaR B b Ee et s sasbnneesarnsaranen 10
SUANE KEY 12" X 214" .ottt b s st ek d st en e 1
SPACEr (2 -2 38 - 0.5B8) ..o e e 2
INPUL COVEE WO NOIB ..o e e 1
O-TING AB-248 1.t er e e S e b a e s st bR e s 2
SAUATE KBY S/8" X 214" ..ot e bbb e 1
Output shaft 134"-20 SPINES ....ooveeiecer e e s 1
Qil seal (60 x80x10) TC double liPS ..o s 2
CasinNg WO PILUG <o e et e 1
Slotted spring Pin 3MB" X 3" ..o e 2
BOIt 3/1B"  NC X B/ IQ ...ceoeteiesie et s s ke e b 12
AITVENE 12 NPT ettt e re s et ee e e ee s e e b b i b sk e e st e bR e e b s aneaa e as s e bbin 1
SIGHE GIASE 314" NPT ottt o e s a e b e et et g 1
Drain Plug 12" NPT ..otk s b e e e s e e s 1

-42-



CYLINDER 25TR08

O I O

5 15 (17
20 1/4"

REF. PART# DESCRIPTION
1 See#RKZBTR  O-ring 1/8" X 2U" X 22" <o
2 See#RKZ5TR  Back-up 214" 0.0. X 316 @ ..ot e
3 See#iRKZBTR  O-ring 318" X 2 118" X 2V2" .o b s
4  See#RKZETR  O-ring 18" X 58" X 34" .o
5 See#RK25TR.  O-ring 1/8" X 1 1/8" X 1 318" . o
6 See#RKZETR  Back-Up 1 3/8" 0. X 1/B" @ ..ot b s e
7 See#RK25TR  Wiper 1 178" id. X 15/8" 0.0, oo et e
8 492401  YOke (for 212" tUDB) ..o
] S NUE A NF e ettt e e et e e et bbb
10 4824-31  PistOn 272" @ oo s s
11 491980  PIStON TOU 1 118" Lo e s et s
12 491668  Cylinder body 22" @ ..o
13 492421  Head (for 272" tUDB) . .o e e
14 Std. Bolt3/8" NC X 2VA" G+ NUL oo
15 Std,  NUEB/B NG .ottt ettt et e e e e
16 Std.  Threaded rod 378" NC X 12" g ...t cbeb s s e
17 458599  YOKe (TOr 1 178" 100) ..o e e e
NI* 8183 PN 1" @+ COMEI PIN oo et e
NI* RK25TR  Repair kit for cylinder 214" {includes #1, 2, 3,4, 5,6, & 7) oo

*NI = NOT ILLUSTRATED
-43 -



CYLINDER 20G28

XS

)‘ RN

O

38 1/4" C/C CLOSED

REF. PART# DESCRIPTION
1 BU-326  Back-up ring 3/16" X 1 5/8" X 2" ..o e
2 OR-326  O-ring /16" X 1 518" X 2™ Lot e e e s e e e
3 OR-016  O-ting 116" X 58" X 34" ..ot
4 OR-216  O-ring 1/8" X 1 18" X 1 3/8" v
5 BU-216  Back-up ring 1/8" 3 1 18" X 1 38" ..o
6 CR1M1050  Wiper 1/8" X 1 1/8" X 1 318" ...
7 St NUE A NF i e e b RS
8 110-04491  Cylinder Doy 2" ia, ..ot
9 110-04501  Piston rod 1 174" did. ..o e
10 D-B021  HEad 2" il ....cici et e e e e e
11 D-B020  PiIStON 2" €. cooveieeieiiies e e et e e ek b e
NI* 9488  Repairkit (includes# 1,2, 3,4, 5 & 6) ..o

*Ni = NOT ILLUSTRATED

- 44 -



HYDRAULIC MOTOR # DH 250 & DH 315

REF.

O~ MmOMbhWwiN

10
10
11
12
13
13
14
15
16
16
17
18
19
NI*

L
|

‘-
KA

% 1/
sk"‘ '

Ty

CODE #

681X1961
151-1313
151-1827
633B3385
633B1333
151-1608
151-1458
68219054
151-2649
151-2650
633B1173
151-1713
1561-1193
151-1186
151-2641
684X2481
681X0184
681X0186
151A0415
68121011
631X2013
151-1273

DESCRIPTION QTyY

DH 250 DH 315
SCrEW MBS X TBIMIM ..ot et e s 6 8
DUSESEAI TING ..o e e e s s 1 1
SPIGOL FlANGE .....cv e e s 1 1
Shaft seal BAKDH MNG.....cveevieercee i s 1 1
O TINIG ettt et e e 1 1
BEANNG MG ...ttt e e e et 1 1
Axial needle DEAMNNG .....c.ocivveeie e e s 1 1
VOOATUIT KBY vvcveieeee e ettt e e e e 1 1
Housing and output shaft ... not sold
Cardan ShaL ..........cooive ittt e 1 -
Cardan Shaft ... - 1
O TING ottt ettt et e i et b bR e 3 3
DistribULOr Plate ... ...t e 1 1
Gear Wheel SEE ... 1 -
Gear WHBEI SEE ... s - 1
BN GOV ...ttt e et 1 1
WVBSHIEE 1.ttt e et es et ee s eb et saee et b eaesa e b r e e e e 5] 6
Screw M8 x 1.25mm Din 931 X BOMM G .oovviiieen e 5] -
Screw M8 x 1.25mm Din 931 X 70MMIIG ..o - 6
NAME PIALE oo s 1 1
DIV SOIBW ..o eeeveeieves et tietess et eseeeas serseseesaeraeseeneateanesre reee e ebesbenreese e eneeneeaes 2 2
Drain plug 7H18"-20 UNF ... e 1 1
St Of SBAIS ... e 1 1

*NI = NOT ILLUSTRATED



TORQUE CHART

TORQUE SPECIFICATION TABLE

Thread UNC and UNF || Grade 2 O Grade5 €0 {0 () |Grades* Y ®
Bolt size Torque Torque - Torque
Pound feet |Newton meters | Pound feet |Newtonmeters| Pound feet |Newton meters
Inches mm min.  max. min.  max. min,  max, min.  max. min.  max. min. max.
1/4 6.35 5 6 6.8 8.13 9 11 122 14.9 12 15 16.3 303
5116 7.94 10 12 13.6 16.3 17 20.5 23.1 27.8 24 29 325 39.3
38 9.53 20 23 27.1 31.2 35 42 475 57.0 45 54 61.0 73.2
716 11.11 30 35 40.7 47.4 54 64 73.2 86.8 0 84 949 113.9
172 12.70 45 52 61.0 70.5 80 96| 1085 1302 110 132 | 1492 179.0
9/16 14.29 65 75 83.1 1016 110 132 | 1492 179.0 160 192 217.0 2604
518 15.88 95 1051 128.7 1423 150 180 | 2034 2441 220 264 | 2983 358.0
34 19.05 150 1851 2033 2507 270 324 | 366.1 4393 380 456 | 5153 6183
73 22.23 160 200 2168 2710 400 480 | 5424 6509 600 720 | 8136 9763
1 25.40 250 3001 3388 4065 580 696 | 7865 9438 900 1080 | 12204 1464.5
11/8 25.58 - - - - 800 880 [ 1084.8 11933 | 1280 1440 | 17357 1952.6
11/4 3175 - - - -| 1120 1240 | 1518.7 1681.4{ 1820 2000 | 2467.9 27120
13/8 34.93 - - - -| 1460 1680 | 1979.8 2278.1 | 2380 2720 |3227.3 306883
1172 38.10 - - - - 1940 2200 [ 2630.6 2983.2 | 3160 3560 | 4285.0 48274
* Thick nuts must be used with grade 8 bolts.
. Grade 4T O @ Grade 7T @ Grade 8T @
St
° % 3 E, Torque Torque Torque
N g =
@A % [E 2 Pound feet |Newton meters | Pound feet [Newton meters| Poundfeet |Newton meters
A
min,  max. min.  max. min.  max. min.  max, min.  max. min. max.,
M6 UNC 1.00 36 5.8 4.9 7.9 5.8 9.4 7.9 127 72 10 9.8 13.6
M8 UNC 1.25 72 14 9.8 19 17 22 23 20.8 20 26 271 352
M10 UNC 1.5 20 25 27.1 EERY 34 40 46.1 54.2 38 46 51.5 62.3
Mi2 UNC 1.75 28 34 379 46.1 51 59 69.1 79.9 57 66 712 89.4
M14 UNC 2.0 49 56 66.4 75.9 81 93| 109.8 126 96 109 | 130.1 1477
M16 UNC 20 67 77 908 1043 116 130 | 157.2 176.2 129 145 | 1748 1965
M18 UNC 2.0 88 100 | 115.2 136 150 168 | 203.3 2276 175 194 | 237.1 2629
M20 UNC 25 108 130 | 1463 176.2 186 205 252 2778 213 249 | 288.6 3374
M8 UNF 1.0 12 17 16.3 23 19 27 25.7 36.6 22 31 29.8 42
MI10 UNF 1.25 20 29 271 393 35 47 474 63.7 40 52 54.2 70.5
MI12 UNF 1.25 31 41 42 55.6 56 68 75.9 92.1 62 75 84 1016
M14 UNF 1.5 52 64 70.5 86.7 90 106 122 1436 107 124 145 168
Ml6 UNF 1.5 69 83 935 1125 120 138 | 162.6 187 140 158 | 189.7 214.
M18 UNF 1.5 100 117 136 1585 177 199 | 2398 269.6 202 231 | 2737 313
M20 UNF 1.5 132 150 | 1789 2033 206 242 | 279.1 3279 246 289 | 3333 3916

Use the above torques when special torque is not given.
NOTE: These values apply to fasteners as received from supplier, dry, or when lubricated with normal engine oil. They do

not apply if extreme pressure lubricants are used.

-46 -




WARRANTY

PRONOVOST warrants this product to the initial
purchaser for the period of one year from the date of
purchase against defects in materials and
workmanship.

We will replace or repair defective parts free of charge
if they are returned to our plant in St-Tite, Quebec,
Canada.

Transportation charges are the responsibility of the
customer. This warranty is not transferable,

Hydraulic cylinders and motors are covered by the
manufacturer of these items.

All PRONOVOST spare parts purchased are covered
by a three (3) month warranty.

This warranty becomes void and nul if the equipment
is modified, breaks down as the result of an accident,
is not operated according to manufacturer’s
recommendations, damaged by negligence or if
maintenance has not been carried out as specified.

Our obligation is limited to the replacement or repair
of the defective part. PRONOVOST accepts no
responsibility for direct or indirect consequential
damages of any kind.

-47 -















Ce manuel est aussi disponible en frangais.
Veuillez téléphoner.

[RoNovosT]

INNOVATION - EXCELLENCE

LES MACHINERIES PRONOVOST INC.
260, route 159,

Saint-Tite, Quebec, Canada, GOX 3HO
Tel.: (418) 365-7551, Fax: (418) 365-7954



	#11444 to #12420
	Return general index
	Return index group 3
	P-992
	P-992TRC
	P-980, P-1040
	P-980TRC, P-1040TRC
	PSI-9204
	PC-9204
	PCTH-92104
	HEAVY DUTY KIT
	9225 (T80)
	9475 (T90)
	9307 (T279)
	91054
	25TR08
	20G28
	DH-250, DH-315
	Following year
	Previous year

